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1.5. Conducted Spurious Emission

1.5.1. Test Setup Spectrum
/ Analyzer
DUT ATT Power Splitter
3dB —
Communication

Simulator

1) The DUT transmitter output port was connected to communication simulator with above setup.
2) Path loss for the measurement included.

3) Set DUT to transmit maximum power through communication simulator.

4) Spectrum Analyzer setting, RBW = 1 MHz, VBW = 3 MHz.

5) The spurious emission of lowest, middle and highest channels with the highest RF powers were measured.
6) Record the maximum trace plot into the test report.

1.5.2. Test Limit

The power of any emission outside a licensee's frequency block shall be attenuated below the transmitter power (P)
in watts by at least 43 + 10 logio (P) dB. The measurement instrumentation is employing a resolution bandwidth of
1 megahertz or greater.
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1.5.3. Conducted Spurious Emissions - LTE Band 2 (1850 -1910 MHz)

1.4MHz

QPSK - Low Freq (1850.7 MHz)

RB Size =1, RB Offset =3

9kHz ~ 2GHz

2GHz ~ 10GHz

Spectrum ;]

Spectrum #]
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Ref Level 25.00 dBm Mode Auto Sweep

Ref Level 25.00 dBm
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Start 0.0 kHz 4001 pts stop 2.0 GHz | || start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range U RBW Frequen Power Abs ALimit Ronge Low | Range Up | RBW 1 Fraquency | Powerabs | Alimit |
9.000 kHz 2,000 GHz 1.000 MHZ 1.85079 GHz 26,57 dBm -200.00 68 2.000 Ghz 10,000 GHz 1.000 Mhz 6.99494 GHz -35.08 dem ~200.00 d&
Marker Peak List Marker Peak List
Ne | X-valug | ¥-value | na | X-value | ¥-value ] No X-value | ¥-value | mno | X-value | ¥-valug |
1 1.850789 GHz 26.569 dBm 2 . e 1 6.994940 GHz -35.981 dBm 2 e e
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Ref Level 25.00 dBm Mode Auto Sweep

SGL Count 1/1
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17.800860 GH:
10
[
10 dBm
1 ) de
20
e et e
50 dBm
-60 dém
70
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rongelow | Rangeup | RBW | Frequency |__powerabs |  aumit |
10,000 GHz 20,000 GHz 1.000 MRz 17.80086 GHz -35.00 dém -200,00 d&
Marker Peak List
no | X-value | ¥-value | _no | X-value 1 ¥-value |
1 17,800860 GHz 34,995 dam 2 - —

(11111111 o
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QPSK - Mid Freq (1880 MHz)

RB Size =1, RB Offset =3

9kHz ~ 2GHz

2GHz ~ 10GHz

“1

Ref Level 25.00 dbm
SGL Count 1/1

Mode Auto Sweep

SGL Count 1/1

Mode Auto Sweep
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0 -60 dBm
70 dem 70
Start 9.0 kHz 4001 pts Stop 2.0 GHz
Start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions e
Rangelow | Rongeup | RBW | Frequency | __Powerabs | alimit B e
D kHiz 2.000 GHE 1.000 MAz 1.88028 GHE 25,96 dbm ~200.00 &8 Rongelow | Rangeup | RBW. | Frequency | Powerabs | ALimit |
2.000 GHz 10,000 GHz 1,000 MHz 6.98544 GHz -36.00 dem -200,00 d&
Markar Peak List
No | X-value I Y-value | N | X-value | ¥-value | | frarker Peak List
1 1.880279 GHz 25.962 dém B No | X-value 1 Y-value | No | X-value | ¥-value |
1 6,995440 GHz 35,996 dem 2 — -—

(|11

10GHz ~ 20GHz

Spectrum #)

{r.r‘.__?]

Ref Level 25.00 dBm
SGL Count 1/1

Mode Auto Sweep

@1 max
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0 o
~10 dBnw
1 ) derr
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- A e
50 den
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-70 d8m
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Ronge Low | Range Up | RBW 1 Frequency | Powerabs | ALimit |
10,000 GHz 20,000 GHz 1.000 MHz 17.76836 GHz -35.02 dém -200.00 d&
Marker Peak List
No | X-value | ¥-value | wo | X-value 1 ¥-walue |
1 17.798360 GHz -35.019 dém 2 - -

Page 54 of 81



Report Template Document Number : FCD-0087 Report ID: 27331-RF-00012

Report Template Revision Number : Rev. E FCC ID: AZ489FT7151
IC: 109U-89FT7151

QPSK - High Freq (1909.3 MHz)
RB Size =1, RB Offset =3

9kHz ~ 2GHz 2GHz ~ 10GHz

Ref Loval 25.00 dém Mode Auto Sweep Ref Le: 5.00 dBrn Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
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1.909264 GHz| =0 dBm 6.999440 GHz|
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Start 9.0 kHz 4001 pts l‘tﬂ 2.0 GHz _ B e R A
Start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions . g o e
Rangelow | Rangeup | REW | Frequency | powerabs | aLimit___| [|Epurious Emissions
5.000 kHz 2.000 GHZ 1.000 MHz 0927 GHz 26.39 dbm 200.00 dB Rongelow |  Rangeup | RBW. | Frequency |__Powerabs | ALimit |
2.000 GHz 10,000 GHz 1.000 MHz .99044 GHz -35.93 dém ~200.00 d&
Morker Peak List =
no | X-valus 1 ¥-valua | _no | X-value | ¥-value | Marker Peak List
1 1.909269 GHz 26,398 dBm 2 No | X-value | Y-value | mo | X-value | Y¥-value |
1 6.99944D GHz 35,987 dBm 2 — —

T T T it
CHEREEND) wa ‘ Y ) "

10GHz ~ 20GHz
Spectrum :] [n?“]

Ref Level 25.00 dBm Mode Auto Sweep
SGL Count 1/1
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20 dB mi1] 35.04 dBm)
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | powerabs | ALimit |
10,000 GHZ 20,000 GHz 1.000 MHz 17.80186 GHZ -35.04 dém -200,00 d&
Marker Peak List
No_ | X-value | Y-value | _mno | X-value | ¥-value |
1 17.801860 GHz -3£,045 dam 2 - —

i e
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QPSK - Low Freq (1851.5 MHz)

RB Size =1, RB Offset =7

9kHz ~ 2GHz

2GHz ~ 10GHz

Spectrum .‘]

Spectrum

Ref Level 25.00 dBm
SGL Count 1/1

Mode Auto Sweep
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40 -60 dBm
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Start 9.0 kHz 4001 pts Stop 2.0 GHz | [ Stant 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions. Spurious Emissions
Range Lovi Range Up | RBW. | Frequency |__Powerabs | ALimit | Rongelow | Rangeup | RBW | Frequency | powerabs | Alimit |
9,000 kHz 2,000 GHz 1.000 MHz 1.85129 GHz 26.21 dém -200.00 g8 2.000 Grz 10,000 GHz 1.000 MHz 608544 GRz -35.00 dem 200,00 68
Marker Poak List Marker Peak List
No | X-value 1 Y-valua | mno | X-valug | ¥-valug | No | X%-value | Y-value | mo | X-value | Y-value |
1 1.851260 GHz 26.212 dBm 2 = 1 5.985440 GHz 36,004 dBm 2 - —
({11 GHNNNIDD me
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Spectrum :]
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| ¥-value | no |

X-value

-35.02 dém -200,00 d&
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QPSK - Mid Freq (1880 MHz)

RB Size =1, RB Offset =7

9kHz ~ 2GHz

2GHz ~ 10GHz

Spectrum .‘]
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Spoctrum )
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs |  auimit | Rangelow |  Rangeup | REBW | Frequency |  powerabs | avimit |
5.000 kHz 2.000 GHz 1.000 MHz 187978 GHz 25.98 dBm 200.00 g8 2.000 GHz 10,000 GHz 1,000 Mz .90004 GHz ~36.06 dom 200,00 38
Marker Peak List Marker Poak List
nNo | X-volue | Y-value | _no | X-value | Y-value | No X-value | Y-valua | ne | X-valus | ¥-value |
1 1.879779 Gz 25,976 dom 2 1 5.998990 GHz ~36,090 dom 2
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Rongelow | Rangeup | RBW | Frequency |__powerabs |  aumit |
10.000 GHz 20,000 GHz 1.000 MHz 17.79136 GHz -35.00 dém -200.00 dé
Marker Poak List
no | X-value | ¥-value | _no | X-value 1 ¥-value |
1 17.791360 GHz 35,001 dam 2 - —

(1111111 ) Fo
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QPSK - High Freq (1908.5 MHz)

RB Size =1, RB Offset =7

9kHz ~ 2GHz

2GHz ~ 10GHz
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Spectrun
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Ref Level 25.00 dém
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1.908269 GHz 6.994940 GHz|
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Start 9.0 kHz 4001 pts stop 2.0 GHz | ll Start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rengeup | RBW | Frequency | _PowsrAbs | Alimit Rongelow | RangeUp | RBW | Frequency | powerabs | ALimit
9.000 kHz 2.000 GHz 1.000 MHz 150827 GHz 26.20 dBm -200.00 & 2.000 GHz 10.000 GHz 1.000 MHz 6.95454 GHz -35.88 dem -200.00 d&
Marker Peak List Marker Peak List
No X-value | Y-value | no | X-value | Y-value | No_ | X-value Y-value | wno_ | X-value 1 Y-value |
1 1.008260 GHz 26.196 dém 2 1 5.904040 GHz ~35.677 dBm B p— o

T &
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10GHz ~ 20GHz

Spectrum r]
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Ref Level 25.00 dBm Mode Auto Sweep

SGL Count 1/1

| e
20 M1[1] 14.94 dBm)|
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-20 den
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S0 dém
60
=70 dBm
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequancy | __powerabs | ALimit |
10,000 GHz 20,000 GHz 1.000 MHz 17.79436 GHz -34.94 dém -200.00 d&
Marker Paak List
No | X-value | Y-value | mo | X-value 1 Y-walug |
1 17.794360 GHz -34,941 dBm 2
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QPSK - Low Freq (1852.5 MHz)

RB Size =1, RB Offset =13

9kHz ~ 2GHz

2GHz ~ 10GHz

Spectrum }]
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. Frequency | PoweraAbs | alimit__| Range Low Range Up RBW Frequency | PowerAbs | Alimit
9.000 kHz 2.000 GHz 1,000 MHz 1.65279 GHz 26.61 cBm 200,00 0B 2.000 GHz 10.000 GHz 1.000 MHz 6.95294 GHz -35.91 dem -200.00 d8
Marker Peak List Marker Peak List
No | X -value 1 ¥ -value | ne | X-value | ¥ -value | no | X-value | Y-value | _no | X-value | ¥-value |
T 1.852780 Grz 26,613 dBm 2 - - 1 6.992040 GHz -3£,906 dem 2 - —
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Marker Poak List
no | X-value ¥-value | _no | X-value 1 ¥-value |
1 17,797360 GHz 32,013 dam 2 - —
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9.000 kHz 2,000 GHz 1.000 MHz 1.88028 GHz 26.37 dbm -200.00 dB 2.000 GHz 10,000 GHz 1,000 MHz 6.99944 GHz -35.93 dem -200,00 d&
Marker Paak List Marker Peak List
No | X-walue ¥ -value Na | X-value 1 ¥-value | No | X-value Y-value | no | X-value | ¥-value |
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Marker Peak List
No | X-value | Y-value | mo | X-value 1 Y-value |
1 17.796860 GHz 35,026 dém 2 — —
T o8
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RB Size =1, RB Offset =13
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9kHz ~ 2GHz 2GHz ~ 10GHz
Spectrum »] N Spectrum z] a
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9.000 kHz 2.000 GHz 1,000 MHz 1.90777 GHz 26,49 cBm -200.00 08 2.000 GHz 10.000 GHz 1.000 MHz 6.95044 GHz -35.99 dem -200.00 d&
Markar Paak List Marker Peak List
No | X-value | Y-value | _no | X-value | ¥-value | no | X-value Y-value | _no | X-value 1 ¥-value |
T 1.907769 GHz 26,493 dém 2 - — 1 5.990440 GHz 35,994 dBm B p— o
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10,000 GHz 20,000 GHz 1.000 MHz 17.80336 GHz -35.01 dém -200.00 d&
Marker Paak List
No | X-value 1 Y-value | mo | X-value 1 Y-walug |
1 17.803360 GHz -35.008 dém 2 e e
G «»
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QPSK - Low Freq (1855.0 MHz)
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9.000 kHz 2,000 GHz 1.000 MHz 1.85929 GHz 26.60 dBm -200.00 dB 2.000 GHz 10,000 GHz 1,000 MHz .90484 GHz ~35.08 dém 200,00 08
Marker Paak List Marker Poak List
No K-value 1 ¥-value |_no | A-value | ¥-value | No_ | X-value L ¥-value | _mNo | X-value 1 Y-value |
1 1859289 GHz 26.693 dBm 3 1.85028" -30.529 dBm 1 6.994940 GHZ -35,985 dém 2 - -
2 1.854789 GHz -20.684 dém 4 1.86378" 30.701 dBm
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Marker Poak List
No_ | X-value ¥-value | _mno | X-value 1 Y-value |
1 17.801360 GHz -35,091 dém 2 - o
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~ ~
9kHz ~ 2GHz 2GHz ~ 10GHz
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Rangelow | Rangeup | RBW | Frequency | _powerabs | ALimit | Ronge Low | Range Up RBW Frequency | Powerabs | ALimit |
9.000 kHz 2.000 GHz 1,000 MHz 1.88428 GHz 26.43 cBm -200.00 0B 2.000 GHz 10.000 GHz 1.000 MHz 6.09394 GHzZ ~36.02 dem 200,00 0B
Marker Peak List Marker Peak List
NO. X-value | Y-value | _~o | X-value | Y-value | No | X-value Y-value L ne | X-value | ¥-value |
1.884279 GHz 26,432 dbm 3 1.875770 Gz -30.554 dBm 1 5.993040 GHz 36,020 dBm 2 — p—
2 1878779 GHz 245 dom 4 -31.669 dBm
J Jj| J (L1}
10GHz ~ 20GHz
Spectrum r]
Ref Level 25.00 dBm Mode Auto Sweep
SGL Count 1/1
@1 Max
20 Mi[i] 15.07 dbm|
b 17.808860 GHzl
10
od
-10 B
1 -13.000 dem
-20 dem
-30 dém
o A e
50 den
40
-70 dém
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Range Low |  Range Up RBW 1 Frequency |  Powerabs | ALimit |
10.000 GHz 20,000 GHz 1,000 MHz 17.80886 GHz -35.07 dem 200,00 68
Marker Poak List
No_ | X-value 1 ¥-value | _mno | X-value 1 Y-value |
1 17.608860 GHz -35,069 dem 2 -
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QPSK - High Freq (1905 MHz)

RB Size =1, RB Offset =49

9kHz ~ 2GHz

2GHz ~ 10GHz

Spectrum :]

= (Srecorum #) K
Ref Lavel 25.00 dém Mode Auto Sweep Ref Level 25.00 dém Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
| O @1 Max
mif1] 26.59{dBm)| Mi[1] 35.97 dB
20 20.d8 35 Am|
1.909269 cHz|| | 20 ™ 6.992440 GHz]
10 10 dBm
od 0 dém
-10 dém 0
1 — 00
20 dam -
-30 dam 30
-40 dam 40 =
—— m— | | LRI
50 dém S0
<60 dgm 50
-70 de 70
Start 9.0 kHz 4001 pts Stop 2.0 GHz Ji { Start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Range low |  Rengeup | RBW | Frequency | powerabs | aumit |
9.000 kHz 2.000 GHz 1,000 MHz 1.50927 GHz 26.50 cBm -200.00 0B 2.000 Gz 10.000 Gz 1,000 WMFZ 6.00244 G2 ~35.97 dBm ~200.00 3B
Marker Peak List Marker Peak List
NO. X-value | Y-value | _no | X-value | Y-value | no_| X-valua | ¥-value |_no | X-valua | v-valua |
1 1.000269 GHz 26,400 dbm 3 1.50077 20,567 dBm T 992490 O ~35.968 dom B =
2 1.904779 GHz -23.011 dém 4 1.613 -32.805 dBm
J [ I CIRNNNED oo

10GHz ~ 20GHz

Spectrum :]

=]

Ref Level 25
SGL Count 1/1

00 dBm Mode Auto Sweep

| O
20 dB M1[1] 35.04 dBm|
17.802360 GHz|
10
0 dem
10 dem
1 -13.000 g
20 dBr
o e i i
50
-60 d8m
70
§tart 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | powerabs | ALimit |
10,000 GHZ 20,000 GHz 1.000 MHz 17.80236 GHZ -35.04 dém -200,00 d&
Marker Peak List
No_ | X-value | Y-value | _mno | X-value | ¥-value |
1 17.802360 GHz -3£,042 dam 2 - —

unnn e
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QPSK - Low Freq (1857.5 MHz)

RB Size =1, RB Offset =0

9kHz ~ 2GHz

2GHz ~ 10GHz

Spectrum :]

Spectrum #]

=]

Ref Level 25.00 dBm Mode Auto Sweep

Ref Level 25.00 dBm
SGL Count 1/1

Mode Auto Sweep

SGL Count 1/1
(@1 Max @1 Mz
20 mi[1] 2174 dom| - M1[1] 15.89 dBm|
- 1.850f89 GHz, : 6.997940 GHz|
10 10
o 0 di
-10 dém -10 dBrm
) dBm 1 00 dBm
-20 dém -20 den
30 dBm -30 dém
40 dem _]'; 40 =
=0 S0 dem
60 dem 60
70 -70 d8m
Start 6.0 kHz 4001 pts Stop 2.0 GHz |l stort 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | Powerabs | ALimit Rongelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
9.000 kiz 2.000 GHz 1.000 MHz 1.85079 GHz 26.74 dém -200.00 08 2.000 GHz 10,000 GHz 1.000 MRz 6.99794 GHz 35,80 dem 200,00 d8
Marker Peak List Marker Peak List
No X-value 1 ¥-value | _wno | X-value | ¥-value No | X-valus | ¥-value | mno | X-value | Y-value |
1.850789 GHz 26,740 dam E 1.844289 Griz -33.271 dBm 1 6.99794D GHz -3£,890 d8m 2
2 1.857289 GHz 22,302 gBm 0

10GHz ~ 20GHz

Spectrum z]

Ref Level 25.00 dBm Mode Auto Sweep

SGL Count 1/1

@1 Max
20 dBm: Mi[1] 35.05 dBm)|
17.803860 GH;
10
o
10 dBm
1 -13.000 g
20
atate, e
50 dBm
-60 dém
70 U
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rongelow | RangeUp | RBW | Frequency |__Powerabs |  aumit |
10,000 GHz 20,000 GHz 1.000 MHz 17.80386 GHz -35.05 dém -200.00 d&
Marker Peak List
No | X-value | Y-value | mo | X-value 1 Y-value |
1 17.03860 GHz 35,050 dém 2 p— —

e
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QPSK - Mid Freq (1880 MHz)

RB Size =1, RB Offset =0

9kHz ~ 2GHz

2GHz ~ 10GHz

Spoctrum )

[r.:n]

Ref Level 25.00 dBm

Ref Lavel 25.00 dBm Mode auto Sweep

SGL Count 1/1

SGL Count 1/1

Mode Auto Sweep

@1 Max
@1 Max
[ - . M1[1] 35.89 dBm)|
2 ZETEY] 20
20 ) 6.996940 GHz|
10 10
0 od
-10 ~-10 d8mv
) dfsm 1 0 dBm
20 dem -20 d8m
-30 dem -30 dém
-40 dem A9 -’Y
50 50 dBm
50 dBn £0
-70 dam =70 dénmv
tart 9.0 kHz 4001 pts Stop 2.0 GHz_| || Start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | powerabs | ALimit |
9.000 kHz 2,000 GHz 1.000 MHz 1.67328 GHz 26.51 dém -200.00 68 2,000 GHz 10,000 GHz 1,000 MHz 96694 GHz 35,89 dém 200,00 d&
Marker Paak List Marker Poak List
No | 1 Y-value | _No | X-value ¥-value | No X-value | ¥-value | N | X-value | ¥-value |
T 26,510 dm 3 1866779 GH. -32.127 dbm 1 5. 996940 Gz ~35,692 dom 2
2 -22,240 dbm & -

10GHz ~ 20GHz

Spectrum r]

Ref Level 25.00 dBm Mode Auto Sweep

SGL Count 1/1

@1 Max
20 Mi[1] 15.00 dBm|
‘ 17.798360 GHz|
10
o i
-10 dBm
1 ) de
-20 den
-30 dém
" AN N Ve ey
50 dem
60
-70 dém
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Ppowerabs | ALimit |
10,000 GHz 20.000 GHz 1.000 MHz 17.78836 GHz ~35.00 dém 200,00 g8
Marker Poak List
No_ | X-value 1 ¥-value | _mno | X-value 1 Y-value |
1 17.798360 GHz -35,094 dém 2 === -—
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QPSK - High Freq (1902.5 MHz)

RB Size =1, RB Offset =0

9kHz ~ 2GHz

2GHz ~ 10GHz

Spoctrum %]

[E]

Ref Lavel 25.00 dBm
SGL Count 1/1

Mode auto Sweep

Ref Level 25.00 dBm
SGL Count 1/1

Mode Auto Sweep

| O @1 Max
. Mi[1] PIRT TS | — ML) 36.06 dBm
189577 GHZ] 6.998440 GHz,
10 10
] [
-10 dam 10 dBm
D1 -13.000 drr 1-13 ) aB
-20 -20
40 4 —'*
=0 50 dBn
-60 dam -60 dBm
-70 dém 70 U
Start 0.0 kHz 4001 pts stop 2.0 GHz | || Start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Range low | Rongeup | RBW | Frequency | _Powerabs |  auimit | Rongelow | Rangeup | RBW | Frequency PowerAbs | Alimit
9.000 kHz 2,000 GHz 1.000 MHz 1.89578 GHz 26,45 dBm 200.00 d8 2.000 GHz 10.000 GHz 1.000 MHz 6.99844 GHz -36.06 dem -200.00 d8
Marker Poak List Marker Peak List
No | X -value | ¥ -value L na | | ¥ -value | no | X-value Y-value | _no | X-value | ¥-value |
1895770 Gz 26,450 dBm 3 31879 gBm 1 6,998440 GHz 36,056 dem 2 - —
2 1.902279 GHz -22,680 dém L] ~36.100 dém

10GHz ~ 20GHz

Spectrum z]

=]

Ref Level 25.00 dBm
SGL Count 1/1

Mode Auto Sweep

@1 Max
20 dbm ML) 85.04 dBm]
17.801860 GH:
10
[
10 dBm
1 -13.000 db
20
& e, et
50 dBm
-60 dém
70
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rongelow | Rangeup | RBW | Frequency |__powerabs |  aumit |
10.000 GHz 20,000 GHz 1.000 MHz 17.80186 GHz -35.04 dém -200.00 dé
Marker Poak List
no | X-value | ¥-value | _no | X-value 1 ¥-value |
1 17.801860 GHz -3£,036 dam 2 - —
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RB Size =1, RB Offset =0
~ ~
9kHz ~ 2GHz 2GHz ~ 10GHz
Spectrum # | FY spectrum #) L3
Ref Lavel 25.00 dém Mode Auto Sweep Ref Level 25.00 dBm Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
| O @1 Max
0 ™M1l ECTT | P M1[1] 35.98 dBm|
1.851P89 GHZ| 6.995440 GHz|
10 10
od 0 dam
-10 dém 10 dBm
1 1 -13. ) dBm
20 dam 20 dém
-30 dBm 30
i I
-40 dam 40 =
“50 dBm -50
<60 dgm 60 dBm
-70 o -70
Start 9.0 kHz 4001 pts Stop 2.0 GHz | start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs |  atimit || rengerow | Rangeup RBwW Frequency |  Powerabs | aumit__ |
9.000 kHz 2.000 GHz 1,000 MHz 1.85129 Ghz 26.54 cBm -200.00 08 2.000 GHz 10.000 GHz 1.000 Mz 5.00544 GHz ~35.08 dbm 200,00 0B
Marker Peak List Marker Peak List
NO. X-value | ¥-value |_wo | X-volue | Y-volue | No | X-value | ¥-valus [ X-value | Y-value |
1 1.851289 GHz 26,542 dbm 3 1.842280 Gz -34.028 dBm 1 5.995440 GHz 35,981 dBm 2 - p—
2 1.858789 GHz -21.961 dém 4 187777 -36.806 dBm
] T e T &

10GHz ~ 20GHz

Spectrum r]

(=]

Ref Level 25.00 dBm Mode Auto Sweep

SGL Count 1/1

@1 Max
20 Mi[i] 35.04 dbm|
‘ 17.803860 GHz|
10
od
-10 B
1 -13.000 dem
-20 dem
-30 dém
" —_.w/\nfvu——-wa-lk N
50 den
40
-70 dém
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
10.000 GHz 20,000 GHz 1,000 MHz 17.80386 GHz -35.04 dem -200.00 dé
Marker Poak List
No_ | X-value ¥-value | _mno | X-value 1 Y-value |
1 17603860 GHz -35,040 dém 2
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QPSK - Mid Freq (1880 MHz)

RB Size =1, RB Offset =0

9kHz ~ 2GHz

2GHz ~ 10GHz

Spectrurn

“

[@]

Spectrum

Ref Level 25.00 dém
SGL Count 1/1

Mode Auto Sweep

Mode Auto Sweep

| O
20 dBm- M1[1]) EREEE | B M1[1] 35.99 dBm|
- 1.871209 GHz| - 6.993940 GHz|
10 10
0dBm 0 dam
-10 dBm 10 dBm
3.0 T 1 -13. ) dBm
=0 20 B
30 30
40 " 5 R
- R E— e | ST
——
S0 ¢ -50
60 dBm 60 danv
-70 dBm -70
Start 0.0 kHz 4001 pts Stop 2.0 GH2 | [l stort 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rongelow | Rangeup | RBW | Frequency | powerabs | Alimit |
9.000 kHz 2.000 GHz 1.000 MHz 1,67128 GHz 26.16 dbm 200.00 dé 2.000 GHz 10,000 GHz 1.000 MHz 6.09394 GHz -35.99 dam 200,00 68
Marker Peak List Marker Peak List
No. X-valua | ¥-valug | _no | X-valus ¥-valup | No | X%-value | Y-value | mo | X-value | Y-value |
1 1.871279 GHz 26.158 dém 3 1.862289 GHz -31.546 dBm 1 6. 993940 GHz -35.991 dém 2 - -
2 1.879779 Gz -21.513 dem 4 -

T

10GHz ~ 20GHz

Spectrum z]

=]

Ref Level 25.00 dBm
SGL Count 1/1

Mode Auto Sweep

| OO
20 dom. ML) 35.10 dBm)
17.796860 GH:
10
o
10 dBm
1 -13.000 g
20
N N . "
50 demr
-60 dém
70 U
Start 10.0 GHz 20001 pts Stop 20.0 CHz
Spurious Emissions
Rongelow | RangeUp | RBW | Frequency |__Powerabs |  aumit |
10.000 GHz 20,000 GHz 1.000 MHz 17.79686 GHz -35.10 dém ~200.00 d&
Marker Peak List
No | X-value | Y-value | mo | X-value 1 T-value |
1 17.796660 GHz 35,096 dém 2 — —

amnne
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RB Size =1, RB Offset =0
~ ~
9kHz ~ 2GHz 2GHz ~ 10GHz
Spectrurr n] || spectrum z] L3
Ref Level 25.00 dim Mode Auto Sweep 5.00 dBm Mode Auto Sweep
SGL Count 1/1
| O
20 dbm Mi[1] 262}, dBm] ML) 35.91 dBm
- 1.891279 GHz| 6.997440 GHz|
10 10
0dBm [
-10 dBm 10 dBm
3.00 T 1-1 ) db
20 3 -20
Ll E
40 —1 g
]
S0 ¢ 50 dBn
-60 dam -60 dBm
-70 dBm 70 U
Start 0.0 kHz 4001 pts Stop 2.0 GHz | [ Start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rangelovw | Rengeup | RBW | Frequency | __Powerabs | aLimit Rangelow |  Rangeup | RBW | Frequency | _Powerabs | alimit
9.000 kHz 2.000 GHz 1.000 MHz 1,89128 GHz 26.21 dbm 200.00 g8 2.000 GHz 10.000 GHz 1.000 MRz 6.95744 GHz -35.94 dam -200.00 d8
Marker Peak List Marker Peak List
No. X-valua | ¥-valua | _no | X-valua | ¥-value | no | X-value | Y-value | _no | X-value | ¥-value |
T 1.801270 Grz 26.206 dem E) 1.882270 GHz 31,351 dbm 1 6.997440 GHz 35,943 dem 2 - —
2 1,699779 GHz -22.519 dem 4
(I oa [
10GHz ~ 20GHz
Spectrum z] &
Ref Level 25.00 dBm Mode Auto Sweep
SGL Count 1/1
@1 Max
20 dbm ML) 34.99 dBm)
17.799360 GH:
10
[
10 dBm
1 -13.000 g6
20
e ety
50 dBm
-60 dém
70
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rongelow | Rangeup | RBW | Frequency |__powerabs |  aumit |
10.000 GHz 20,000 GHz 1.000 MHz 17.79936 GHz -34.99 dém -200.00 d8
Marker Poak List
no | X-value | ¥-value | _no | X-value 1 ¥-value |
1 17,799360 GHz -34,980 dam 2 - —
T e
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1.6. Radiated Spurious Emission

1.6.1. Test Setup

Radio ahsorbing material  <pislded Case Ground Plane

Spectrum

=
M= loooo

C 00 @

1) The spectrum setting for scanning Radiated Emission below 1 GHz is RBW = 100 kHz, VBW = 300 kHz and
above 1 GHz is RBW = 1MHz, VBW = 3MHz. Detector mode is positive peak.

2) In the semi-anechoic chamber, setup as illustrated above the EUT placed on the Turn Table at 0.8m height for
below 1Ghz measurement and at 1.5m height for above 1GHz measurement, rotated the table around 360 degrees
to search the maximum radiation power and receiver antenna shall be rotated vertical and horizontal polarization
and moved height from 1m to 4m to find the maximum polar radiated power. The “Read Value” is the spectrum
reading the maximum power value.

3) The substitution antenna is substituted for EUT at the same position and signals generator (S.G) export the CW
signal to the substitution antenna via a TX cable. The receiver antenna shall be rotated vertical and horizontal
polarization and moved height from 1m to 4m to find the maximum radiation power. Record the power level of
maximum radiation power from spectrum. So, the measured substitution value = Ref level of S.G + TX cables
loss — Substituted Antenna Gain.

4) Final Radiated Spurious Emission = “Read Value” + Measured substitution value.

1.6.2. Test Limit

The power of any emission outside a licensee's frequency block shall be attenuated below the transmitter power (P)
in watts by at least 43 + 10 logio (P) dB. The emission limit equal to -13dBm.
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1.6.3. Radiated Spurious Emission - LTE Band 2 (1850-1910MHz)

SAC Transmitter Radiated Emission:

Model Number: AAH9OUCU9RH1AN S/N: 734TYF0069 SR:27331-EMC-00027
Battery Part No: PMNN4805A Accy Part No: AN000415A01
Test Mode: TX LTE (Band 2) X-Plane
1855.000000 MHz (Low) Bandwidth 10MHz 0.317 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
3710.0000 -13.0000 -52.2864 ** -50.2600 **
5565.0000 -13.0000 -46.0305 ** -47.4454 **
7420.0000 -13.0000 -42.4536 ** -42.9376 **
9275.0000 -13.0000 -41.6505 ** -41.5864 **
11130.0000 -13.0000 -40.8026 ** -40.4374 **
12985.0000 -13.0000 -36.5780 ** -36.6063 **
14840.0000 -13.0000 -37.9566 ** -36.8481 **
16695.0000 -13.0000 -33.3779 ** -34.2370 **
18550.0000 -13.0000 -62.0905 ** -62.3846 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured

10 | — — — — — — — — Emission Equiv Pwr Into

-20 - Ideal Dipole (dBm)
T 304 O Vertical Measured
[ - T Emission Equiv Pwr Into
3 401 - — ] Ideal Dipole (dBm)
E 50 - — — Failing Limit
5
g ]
£ -70
w

-80

-90 -

-100 T g T . v T
3710 5565 7420 9275 11130 12985 14840 16695 18550
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Qawiman&Nazrin Sat, 25 Jun, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.8 Hum(%RH): 70.1
System MU: 4.03 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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SAC Transmitter Radiated Emission:

Model Number: AAH9OUCU9RH1AN S/N: 734TYF0069 SR:27331-EMC-00027
Battery Part No: PMNN4805A Accy Part No: ANOO0415A01
Test Mode: TX LTE (Band 2) X-Plane
1880.000000 MHz (Mid) Bandwidth 20MHz 0.317 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
3760.0000 -13.0000 -52.3926 ** -51.5976 **
5640.0000 -13.0000 -46.9372 ** -46.4391 **
7520.0000 -13.0000 -43.8172 ** -43.3704 **
9400.0000 -13.0000 -42.1092 ** -42.2215 **
11280.0000 -13.0000 -39.2128 ** -39.1950 **
13160.0000 -13.0000 -34.0065 ** -36.2943 **
15040.0000 -13.0000 -35.8607 ** -35.5061 **
16920.0000 -13.0000 -32.2156 ** -32.2938 **
18800.0000 -13.0000 -61.5004 ** -62.0168 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured

10 | — — — — — — — — Emission Equiv Pwr Into

-20 - Ideal Dipole (dBm)
T 304 0O Vertical Measured
[ — Emission Equiv Pwr Into
3 401 - Ideal Dipole (dBm)
E 50 - — ] — Failing Limit
5
g ]
£ -70
w

-80

-90 -

-100 T g T T v T
3760 5640 7520 9400 11280 13160 15040 16920 18800
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Qawiman&Nazrin Sat, 25 Jun, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.8 Hum(%RH): 70.1
System MU: 4.03 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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SAC Transmitter Radiated Emission:

Model Number: AAH90OUCU9RH1AN S/N: 734TYF0069 SR:27331-EMC-00027
Battery Part No: PMNN4805A Accy Part No: ANO00415A01
Test Mode: TX LTE (Band 2) X-Plane
1902.500000 MHz (High) Bandwidth 15MHz 0.317 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
3805.0000 -13.0000 -51.2561 ** -50.9185 **
5707.5000 -13.0000 -47.1300 ** -47.6347 **
7610.0000 -13.0000 -43.3277 ** -42.3612 **
9512.5000 -13.0000 -41.5910 ** -40.4453 **
11415.0000 -13.0000 -38.3111 ** -36.9839 **
13317.5000 -13.0000 -37.1631 ** -36.7235 **
15220.0000 -13.0000 -36.0814 ** -36.3964 **
17122.5000 -13.0000 -32.3252 ** -33.1786 **
19025.0000 -13.0000 -42.4488 ** -40.3712 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured

10— — — — — — — — — Emission Equiv Pwr Into

-20 A Ideal Dipole (dBm)
T .30 O Vertical Measured
[ - o T Emission Equiv Pwr Into
3 401 ] — ] Ideal Dipole (dBm)
E 50 4 — T — Failing Limit
g
2 .60 -
@
£ -70 4
w

-80

-90

-100 T T T T T T
3805 5707.5 7610 9512.5 11415 13317.5 15220 17122.5 19025
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Azil&Qawiman Sat, 23 Apr, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.3 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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SAC Transmitter Radiated Emission:

Model Number: AAH90OUCU9RH1AN S/N: 734TYF0069 SR:27331-EMC-00027
Battery Part No: PMNN4805A Accy Part No: ANO00415A01
Test Mode: TX LTE (Band 2) Y-Plane

1855.000000 MHz (Low) Bandwidth 10MHz 0.317 Watt(s) /Max Power

Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

3710.0000 -13.0000 -50.9087 ** -51.8618 **

5565.0000 -13.0000 -46.9367 ** -47.3592 **

7420.0000 -13.0000 -43.9250 ** -43.4938 **

9275.0000 -13.0000 -41.2442 ** -41.1253 **

11130.0000 -13.0000 -39.2076 ** -41.3092 **

12985.0000 -13.0000 -35.4874 ** -37.0908 **

14840.0000 -13.0000 -37.4041 ** -37.6326 **

16695.0000 -13.0000 -33.5175 ** -33.7773 **

18550.0000 -13.0000 -62.5511 ** -62.0311 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured

10— — — — — — — — — Emission Equiv Pwr Into

-20 A Ideal Dipole (dBm)
T .30 O Vertical Measured
[ — Emission Equiv Pwr Into
3 401 - 1 Ideal Dipole (dBm)
E 50 4 B — — Failing Limit
8
2 .60 -
@
£ -70 4
w

-80

-90

-100 T T T T T T
3710 5565 7420 9275 11130 12985 14840 16695 18550
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Qawiman&Nazrin Sat, 25 Jun, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.8 Hum(%RH): 70.1
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 27331-RF-00012
Report Template Revision Number : Rev. E FCC ID: AZ489FT7151

IC: 109U-89FT7151
SAC Transmitter Radiated Emission:

Model Number: AAH90OUCU9RH1AN S/N: 734TYF0069 SR:27331-EMC-00027
Battery Part No: PMNN4805A Accy Part No: ANO00415A01
Test Mode: TX LTE (Band 2) Y-Plane

1880.000000 MHz (Mid) Bandwidth 20MHz 0.317 Watt(s) /Max Power

Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

3760.0000 -13.0000 -51.1283 ** -51.4452 **

5640.0000 -13.0000 -47.3396 ** -47.8715 **

7520.0000 -13.0000 -44.0487 ** -44.2966 **

9400.0000 -13.0000 -42.8998 ** -41.5189 **

11280.0000 -13.0000 -39.2250 ** -37.1800 **

13160.0000 -13.0000 -36.0553 ** -35.8742 **

15040.0000 -13.0000 -35.2294 ** -34.5459 **

16920.0000 -13.0000 -31.2825 ** -32.1569 **

18800.0000 -13.0000 -61.6100 ** -61.3371 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Qawiman&Nazrin Sat, 25 Jun, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.8 Hum(%RH): 70.1
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 27331-RF-00012
Report Template Revision Number : Rev. E FCC ID: AZ489FT7151

IC: 109U-89FT7151
SAC Transmitter Radiated Emission:

Model Number: AAH90OUCU9RH1AN S/N: 734TYF0069 SR:27331-EMC-00027
Battery Part No: PMNN4805A Accy Part No: ANO00415A01
Test Mode: TX LTE (Band 2) Y-Plane
1902.500000 MHz (High) Bandwidth 15MHz 0.317 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
3805.0000 -13.0000 -50.6102 ** -50.4964 **
5707.5000 -13.0000 -45.9567 ** -46.7527 **
7610.0000 -13.0000 -41.7604 ** -42.9939 **
9512.5000 -13.0000 -40.2285 ** -41.5639 **
11415.0000 -13.0000 -38.3517 ** -38.4662 **
13317.5000 -13.0000 -36.1426 ** -36.8673 **
15220.0000 -13.0000 -35.6861 ** -36.2188 **
17122.5000 -13.0000 -33.0177 ** -32.1560 **
19025.0000 -13.0000 -41.5117 ** -40.5993 **

RADIATED SPURIOUS EMISSIONS
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Azil&Qawiman Sat, 23 Apr, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.3 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 27331-RF-00012
Report Template Revision Number : Rev. E FCC ID: AZ489FT7151

IC: 109U-89FT7151
SAC Transmitter Radiated Emission:

Model Number: AAH90OUCU9RH1AN S/N: 734TYF0069 SR:27331-EMC-00027
Battery Part No: PMNN4805A Accy Part No: ANO00415A01
Test Mode: TX LTE (Band 2) Z-Plane

1855.000000 MHz (Low) Bandwidth 10MHz 0.317 Watt(s) /Max Power

Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

3710.0000 -13.0000 -51.3271 ** -51.9094 **

5565.0000 -13.0000 -46.1123 ** -47.7831 **

7420.0000 -13.0000 -42.8944 ** -43.7730 **

9275.0000 -13.0000 -41.5565 ** -42.2401 **

11130.0000 -13.0000 -40.2792 ** -40.6163 **

12985.0000 -13.0000 -35.3612 ** -36.1925 **

14840.0000 -13.0000 -37.3317 ** -37.5922 **

16695.0000 -13.0000 -33.8880 ** -33.2286 **

18550.0000 -13.0000 -62.5708 ** -62.5927 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Qawiman&Nazrin Sat, 25 Jun, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.8 Hum(%RH): 70.1
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 27331-RF-00012
Report Template Revision Number : Rev. E FCC ID: AZ489FT7151

IC: 109U-89FT7151
SAC Transmitter Radiated Emission:

Model Number: AAH90OUCU9RH1AN S/N: 734TYF0069 SR:27331-EMC-00027
Battery Part No: PMNN4805A Accy Part No: ANO00415A01
Test Mode: TX LTE (Band 2) Z-Plane

1880.000000 MHz (Mid) Bandwidth 20MHz 0.317 Watt(s) /Max Power

Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

3760.0000 -13.0000 -50.5321 ** -51.4257 **

5640.0000 -13.0000 -47.5758 ** -48.0593 **

7520.0000 -13.0000 -44.0140 ** -43.6547 **

9400.0000 -13.0000 -42.4172 ** -42.1770 **

11280.0000 -13.0000 -39.6928 ** -39.1923 **

13160.0000 -13.0000 -35.4921 ** -36.0046 **

15040.0000 -13.0000 -36.0735 ** -35.0798 **

16920.0000 -13.0000 -31.8113 ** -32.1252 **

18800.0000 -13.0000 -61.2698 ** -61.5385 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Qawiman&Nazrin Sat, 25 Jun, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.8 Hum(%RH): 70.1
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 27331-RF-00012
Report Template Revision Number : Rev. E FCC ID: AZ489FT7151

IC: 109U-89FT7151
SAC Transmitter Radiated Emission:

Model Number: AAH90OUCU9RH1AN S/N: 734TYF0069 SR:27331-EMC-00027
Battery Part No: PMNN4805A Accy Part No: ANO00415A01
Test Mode: TX LTE (Band 2) Z-Plane
1902.500000 MHz (High) Bandwidth 15MHz 0.317 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
3805.0000 -13.0000 -51.4646 ** -50.8590 **
5707.5000 -13.0000 -47.0542 ** -47.3660 **
7610.0000 -13.0000 -43.4951 ** -43.3989 **
9512.5000 -13.0000 -40.6455 ** -40.9501 **
11415.0000 -13.0000 -37.7077 ** -37.0152 **
13317.5000 -13.0000 -36.7141 ** -36.7798 **
15220.0000 -13.0000 -36.2286 ** -36.5230 **
17122.5000 -13.0000 -33.1900 ** -32.4245 **
19025.0000 -13.0000 -41.4602 ** -41.9240 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Azil&Qawiman Sat, 23 Apr, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.3 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |

Page 80 of 81



Report Template Document Number : FCD-0087 Report ID: 27331-RF-00012
Report Template Revision Number : Rev. E FCC ID: AZ489FT7151
IC: 109U-89FT7151

1.7. Equivalent Isotropically Radiated Power (EIRP)

1.7.1. Test Setup

Radio ahsorbing material  <pislded Case Ground Plane

Spectrum

=
M= loooo

0006.

1) The spectrum setting for scanning Radiated Emission below 1 GHz is RBW = 100 kHz, VBW = 300 kHz and
above 1 GHz is RBW = 1MHz, VBW = 3MHz. Detector mode is RMS.

2) In the semi-anechoic chamber, setup as illustrated above the EUT placed on the Turn Table at 0.8m height for
below 1Ghz measurement and at 1.5m height for above 1GHz measurement, rotated the table around 360 degrees
to search the maximum radiation power and receiver antenna shall be rotated vertical and horizontal polarization
and moved height from 1m to 4m to find the maximum polar radiated power. The “Read Value” is the spectrum
reading the maximum power value.

3) The substitution antenna is substituted for EUT at the same position and signals generator (S.G) export the CW
signal to the substitution antenna via a TX cable. The receiver antenna shall be rotated vertical and horizontal
polarization and moved height from 1m to 4m to find the maximum radiation power. Record the power level of
maximum radiation power from spectrum. So, the measured substitution value = Ref level of S.G + TX cables
loss — Substituted Antenna Gain.

4) EIRP = “Read Value” + Measured substitution value.

1.7.2. Test Limit

Mobile and portable stations are limited to 2 watts EIRP and the equipment must employ a means for limiting
power to the minimum necessary for successful communications.

1.7.3. Equivalent Isotropically Radiated Power (EIRP) - LTE Band 2 (1850-1910MHz)
Not Performed.

--End of Test Report--
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